



MILL TEST CERTIFICATE

(EN 10204 - 3.1)

DATE 25.08.2025
CERTIFICATE NO 283002
CUSTOMER METALICA-ZUEV" S.R.L.
ORDER NO E11106
AG2025000014808

DESCRIPTION OF THE GOODS : Hot Rolled Teardrop Patterned Steel Sheet
TEST SPECIFICATION : EN 10025-2

TOTAL QUANTITY : 22,42 MT
TOTAL BUNDLE : 6

Size / Quality / Standard	HEAT NO	YIELD POINT (N/mm ²)	TENSILE POINT (N/mm ²)	Elongation % A	Charpy Impact Tests	CHEMICAL PROPERTIES						
						C %	Mn %	Si %	P %	S %	Cu %	N %
4 x 1250 x 6000 mm S235JR HR Teardrop Patterned Steel Sheet	2528163	315	416	31	Average	0,158	0,34	0,018	0,021	0,014	0,055	0,004
Bundle Numbers (3) E11106-5-1-2 E11106-5-1-3 E11106-5-1-1												
5 x 1250 x 6000 mm S235JR HR Teardrop Patterned Steel Sheet	2528185	316	415	30,5		0,149	0,32	0,016	0,016	0,016	0,057	0,004
Bundle Numbers (3) E11106-6-1-3 E11106-6-1-2 E11106-6-1-1												

AGIR GLOBAL DIŞ TIC. A.Ş.
Barbaros Mah. Zaloglu Cad.
Ceylan Han No:1/2
ATAŞEHİR / İSTANBUL
KOZYATAĞI V.D. : 179 062 0260

We hereby certify that all steel sheet (before patterned) have been manufactured and tested according to order.
Approved by
Quality Manager Mustafa AKSOY
AGIR HADDEÇLİK A.Ş. Barbaros Mah. Zaloglu Caddesi No:1 İc Kapi No:2 ATAŞEHİR / İSTANBUL / TÜRKİY www.agirhaddeçlik.com Tel: +90 216 317 13 91 Fax: +90 216 324 23 92